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W 3 AN TR 18650-2500mAh 3. 7V 2500mAh 9. 25Wh
o 4 AR Chinese
Name of Sample X% Rechargeable Lithium Ton Cell 18650-2500mAl 3. 7V 2500wAh 9. 25W
English
bR 1122050110
Sample No.
ESTE ) GACK BRI AT 2
Consignor Guangxi Donghn New Energy Techinol ogy(JL [.TD
AR UGG R BB T B2 o
Manufacturer Guangxi Dongid} New Energy Technology Co. LTD

AW T ik

Test method

ST/5G/AC.

WEA I R Ak A0

10/11/Rev. 7
Section 38. 3

38.3 UN Manual of Tests and Criteria ST/SG/AC, 10711 /Rev.,

FIE AR

ST/SG/AC.

i BUBRHE T

WA €t
L0/11/Rev. 7

38.3 UN Manual of Tests and Criteria ST/SG/AC. L0111/ Rev,

b |

Criterion Section 38.3

= WS . — ——
il L LT R A1
Appearance

Green Cvlinder plastics film shell

GRE L &R

Accepted Date

2022-05-13

HrmiAeit B 2

Test Date

2022-05-17 ~~ 2022-06-15

R A

SRR A phads s S REER B RO
Altitude sumalatl on, Thermal test, \11)1 ation, Shock, External short

Test ltems cireuit, Tmpact, Forced discharge
™ RO - S Py g
ZERTHL, ST IR I LRI ABRAE T ST/SG/AC. 10/11/R ;s-f'_ REART
The sample has [)ds%ul the test itews of l,iN' Manual of Tesyf andhCriteri
MLk [ST/SG/AC. 10/11/Rev. T Section 38. 3 H! ‘7
-l ]
Conclusion AL, AR
e W i ~/)\‘. > \ -
5 H B (Date) g *(Jg;‘ Ak j

&z

Comment

HA WA s Rech

argeable [.ithium Cell./

ZRE M

B 48 40,

' 523808
C
23322? Post Code
w7 g g e
Approver: ’f/ = Checker: Comp1lcu

:: 88

Title:

oo

m

18T

AR (Vice chief engineer)
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R o g s de it e aa w
}?‘ o *i\lﬂ'jl)ﬁ B & 7’%: *$/ﬁ§‘$—§k#$/ﬁ%mk"f %E‘JH"% i\lﬁ 4k _%_
_5_ A o = o Th E
Name of Test Standard requirement or The R c i , i
No. Hems Clause Number of Standard Test Result onclusion | Remark
SR G AblE
= y R ST/SG/AC. 10711 /Rev. T 38,3 2411 WL
| %Eﬁm 1 oof Tests Criteria \,1',\.. sendiv 1 ’E‘,‘Iq‘é
Altitude ; - Tl oo |00€ Appendix LT
A0 Rev. T Section 38,3 Test T Passed
simulation N
PG Gl mbaf -
I U5y ST/SG/AC. 10/11/Rev. 7 38.3 BL43T2 WBE 4 2
9 R I'N Manual of Tests and Critevia See Appendix 2 r bk
Thermal test |s1/56/4c. 10711 /Rev. 7 Soction 383 Test T2 o B
3 LIRS B T
== AC. 1071 1/Rew. 7 38,3 uLHGTS WP AE 2
3 ’ ﬁZj} il of Tests and Criteri Sn*b:“:n!')n-rnlix 3 ke
Vibration S/AC 10711 /Rev. 7 Section 38,3 Test 13 |70 O ' Passed
A AR
\FP'EE' ; L /Reve 7 38,5 k45714 W& 4
4 s and Criteria See Appendix i
Shock 7 Section 38,3 Test T4 | % TS Passed
A CRE AR T
o Y SE/SGAAC L0110/ Rev. T 38,3 18575 B 5
B ks \ of Tests ilw\:f Criteria } S%ff‘:{}\ﬁl!:n{ﬁ\{ 5 i
External short 0/11/Rev. 7 Section 38,3 Tost ’ Brsnsd]
circuit S
Bt fuhge et 1
3 ST/SG/AC. 10/11/Rev. 7 38,3 #4876 K 6
6 Wiy IN Manual of Tests and Criteria ol e fey
Im t d ! B See Appendix 6 v d
pac Rev. 7 Section 383 Test Passed
FRev. T 38,3 W480T8 B ds 7
7 gﬁ%ﬁfﬁ(% S ail-!i ("E‘;h'l‘iii S’t‘:(l‘zsr:'s,:m:mijx i I/HJ&
Forced discharge 7 Section 38.3 Test : Passed
This space intentionaliv left Lilank
RS
8
H R RS LA . Gl 220 N
Test Environment Awbient temperature:22°C, Awbient humidity:/%
Condition
AR B
Bty . Test ltem
o ELAI e =
e )
Subcontracted Test SezkE | L4 / (e

Condition

Subcontracted | Name

Post Code

Ko itk
Address

Laboratory

75
Tel
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A5

No.

AR B 4 AR

Name of Test Ttems

i [ A AL

Altitude simulation

H

R

ﬁyﬁ"ﬁff Before

RIS After

REHRE

Flabm

Ft

%5 Sample Status VA F#d /R RE FRBE | Mass Loss | Residual | L%

Sample Mass OoCcv Mass oCcv OCV  [Other

No. g Y /g /v % % Event
01 | oriuriit o | 455631 | 019 | 455652 | 118 0.00 | 99.76 | o
002 | oy Tty e | 45.3392 | 418 | 453109 | 418 | -0.00 | 100.00 | o
003 | oycpurii Rt o] 452735 | 419 | as.2m40 | 419 0.00 | 100.00 | ©
004 | ol et At o | 154661 | 4.18 | 45.4685 | 4.18 0.00 | 100.00 | ©
005 | oycporiht | 452056 | 418 | 452267 | 417 0. 00 99.76 | ©
006 | ssrepoaiil 1l as2320 | 418 | 45.2338 | 4,17 0.00 99.76 | ©
007 | pverrit o 1452011 | 419 | 45206 | 4.18 0. 00 99.76 | ©
008 | joteronatet o 45,5757 | 419 | 455775 | 418 0. 00 99.76 | ©
009 | seepuri it o1 453240 | 419 | 453252 | 419 0.00 | 100.00 | ©
010 St 15.2754 | 4.18 | 45.2787 |  4.18 0.00 | 100.00 | ©

25CYC Fully charged

AThis space intentionally

blank

left

i LR V=R DRk R-aAL F-R K 0-RiR. ABA. LMK, LKA, AARL
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test ltems Thermal test
#Ha | HaRs BEN Dot B M| g gam| 04 m e
f,ﬁ]-%’- Sample Status )ﬁ'_gf & E fﬁ:f% T8 & Mass Loss|  Residual %%»
Sample Mass OCv Mass oCvV OCv  |Other
No. ‘e v /g v 1% /% | Event
001 | \oyc it | 15.5652 | 418 | 45.5619 | 411 0. 01 98.33 | o
002 | et o lasza09 | 418 | aszars | 4.1 0. 01 98.33 | ©
003 | everuriiiet ool 45,2740 | 419 | 452723 | 412 0. 00 98.33 | o
004 | o it o [ 15.4685 | 418 | 45.4654 | 411 0.01 | 98.33 | o
005 | \oyepuririt | 45,2267 4.17 15, 2247 L1t 0. 00 98.56 | ©
008 | scvc huriy onmrged | 15-2338 | 417 [ 15.2300 ] 411 | -0.01 | 9856 | o
007 | Ot 1452026 | 418 | 45.2901 | 4.11 0.01 98.33 | o
008 | sraiaal 456715 | 418 | 455753 412 0.00 | 98.56 | o
009 | soreroniet ol 453252 | w19 | 453230 | 412 0.00 | 98.33 | o
010 e S 15, 2787 L8 | 45,2753 | 4.1 0. 01 98.33 | o

25CYC Fully charged

v e 2This space intentionally
R

left blank

& L V-IRA DMK R-2LE PRk 0-Fik. R4, A, LA, Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly,No Rupture & No Fire.
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A5 3 MR R LA | i)
No. ‘ Name of T'est ltems Vibration
S A A . . AR =
# 2, Hm ok A IRIEH] Before RIS After JEERE Fb@E H A,
%5 Sample Status Vi FHBE| K¥ FF3&H/E | Mass Loss | Residual | L&
Sample Mass Ocv Mass OCvV ocv Other
No. /g vV /g v % % Event
001 | o Goitht o [45.5619| 111 [ 458621 | 411 0.00 | 100.00 | o
002 | o At o 1453378 w11 | 453383 | 410 0.00 | 99.76 0
003 | | pnt®t o as2res| a1z [ asomes | 410 0.00 | 100.00 | o©
004 | | Goukat 454631 411 5. 1659 | 4.1l 0.00 | 100.00 | o©
= ICYCHE 4 il 1= 9047 LT . a =g
005 [ \oyc vulty aharged | 45-2247 [ 4011 | 45.2253 | 4. 10 0.00 | 99.76 0
006 | Lol o {45230 a1 [ 452306 [ 410 0.00 | 100.00 | o
007 | Tt 52901 a4t | 42005 | 410 0.00 | 99.76 0
008 | ordiniirl o |45.5753| .12 | 45.5758 | 4. 11 0.00 | 99.76 | o
009 [ et 453230 a1z | 45303 1. 12 0.00 | 100.00 | o
010 e 15.2753 | 4.1 15.2755 | 4. 11 0.00 | 100,00 | o

LT AE

This space intentionally
left blank

enting,

s LR V-IRA D-ARIR R-20 2 F-te ok -k, RBA. LMK, LE. ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No V
No Disassembly,No Rupture & No Fire.

=
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A5 R A 4 AR il
No. . Name of Test Items Shask
. o KIEAT Before RIEE After FHRIRE aﬁijx,%@& 4,
%5 Saiinle Siatiis R ﬁ"ﬁé» W, R )ﬁ% ff‘ﬂg\%ff_ Mass Loss Resnflual b8 -2
Sample Mass ocv Mass ocv ocv ().thu..r
i /e IV e v % % | Event
001 | (oyeporrsl | a5.5624]| 411 5.5619 | 110 0. 00 9.76 | o
002 | e punit o 1453383 410 | 45.3378 | 4.09 0. 00 9.76 | ©
003 | jeye o s | 452728 412 | 452120 | 4 0. 00 9.76 | o
004 | okt 454659 | 411 | 45.4655 | 410 0. 00 9.76 | o
005 | qovepiree o | 45,2253 410 | 45228 | 409 0. 00 99.76 | 0o
006 | oot Lasosos| 411 [45.2300 1 4 10 0. 00 99.76 | o
007 | ssereporont o | 45.2005| 410 | 45.2001 | 409 0. 00 99.76 | o
008 | seropprat | 455758 411 15,5754 | 4. 10 0. 00 9.76 | o
009 | sseverae o | 45.3287| a1z 15.3232 | 4. 11 0. 00 9.76 | o
010 | pcroprirnt | as2m55| 4n 15,2749 | 4. 10 0. 00 99.76 | o
o s .»;palcl:rl i J;)Lrl:::-‘Lki onally
@i LM V-IRA DMK R-A0E F-Ae k. 0- A, AIRA. MR, A, ZATK,

Note: L.-Leakage V-Venting D- Disassembly R-Rupture F-Fire O-No Leakage,No Ventmo
No Disassembly,No Rupture & No Fire.
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A5

R B L AR

A it

No. a Name of Test Ttems External short circuit
#%é’uﬁ%% #f—::%%ff-} *%u%fxiﬁ}%%iﬁlg _ﬁ.%ﬂi
Sample No. Sample Status Meix, [:x[crn}‘a!:Temperalurc Other Event

001 1(2\,'(1[?‘:1[-3 ]JLlj\:;i;%fgm 97. 3 0

002 : (\(Eil&flli}:;glfk(l 106, 7 O

003 - (}‘m‘”;'fu 103. 5 0

004 (50 Full changed 97. 6 0

005 (YT Fulte dharged 9. 5 0

006 2102:(?1{1 i{I ;k:}!}:}ﬁul 101.6 0

007 _ﬂauffﬂa\i lf:l iﬁﬁ;r».l 108. 5 O

008 Z%Lz(j(\;glil-:\f)islfgu! 106. 5 0

909 25('f’fcgﬁt;;g:-ix':-gi.ix%gml 9.2 0

010 23(‘:](:(;5 ‘l}xjf:\tcfi.!tll{ﬂ'gmi 011 0
DL 25 This space intentionally lelt

blank

#E: D-MRIR R-aRE

F-#2 K O-Rffik., ALK, LA,

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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5E ; o mR B 2 A i
No. Name of Test Items Impact
¥ = g
HRhE HSRA e R R
Sample No. Sample Status Vi "\[emf{__ C RHipsre Other Event
/

1ICYC SO%A W op 7

Gl ICYC 50% Capacity 126. 7 O

012 11k i QO

s 10YC 50% Capacity 134, 1 @
1CYC BO0%F Y i

014 LCYC 50% Capacity 123.0 0

. 1CYC 50%75 I 9

15 1CYC 30% Capacity 2.1 g
250YC 50%7E by o

016 25CYC 50% Capacity KaE..5 0
25CYC 30%7 4k an ¢ .

017 25CYC 50% Capacity 130.9 0

. 250YC 30%7% 1 S

018 25CYC 50M% Capacity 118.8 O
25CYC 50%75 Btk

019 250YC 50% Capacity 123.5 0
D50CYC 30%75 140 .

020 ZHCYU H0%78 120. 2 0

250YC 80% Capacity

EL A

This space intentionally left

b lank

&ix: D-fEfk F-A2 K 0-FfBIA. AATK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

S



A T AR ) AT TR 5]
& M IR - HWRT
Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 7

NO. 1122050110

9/10
A5 7 AWM B L AR 0Fe i1 T8
No. Name of Test Items Forced discharge
o5 ok s A2
Sample No. Sample Status Other Event

021 1CYC 1’*£11\{;])\L ?;1):}(?11?111,34(1 0

022 1CYC Ji-(l}J[IJt‘ ?;iéfi:!iii'm)rl 0

023 16YC il(x:li{ljxh /I; I':i*li rged O

024 1CYC la(lfl(hl f;i;féfl!i_!argw_l 0

025 e s l'(E:Ifl\l fuiiii s 0

026 1rvr%$iii?d?§5:uged 0

027 1CYC Ili?‘ilJ\L/il\i'i‘k(t]‘iuavd 0

028 1CYC ?ij,\k jz ifii:’!ii-n‘gml O

Ve A

029 1CYC E:‘}};i?; cl;‘i“;t‘}]!i:ﬂ‘ﬁ(\rf O

030 M&ﬁﬁﬁ&wi 0O

031 25{"}"(? sb(l?ifli\,t :Izjiﬁri}iill'@{x*(i 0

032 z;r;()fx: 1L1»L /f;;ii‘i‘?llin”gvd 0

033 45”{33[(:!(21: )friif:llliwgo(f 0

034 25CY;£¥E;;fiiiijirQﬂd O

035 25(*w'(? )E(JI( !I\L /i\iilliri;t 0

036 mﬂfhl(u\;i:_ ?i[slf rged 0

037 zchgigﬂﬂiF?;iiﬁirgpd 0

038 QEEY(“E‘:;SUYICIJ}).F/c;]}ijﬁ-}kliirged o

039 25CY§?§LSiFi?TSE;rde 0

040 2SC\’CEFJIES}CW%?J\-i}f{c:lji.l-gmi 0

#iE: D-fR4R F-AL K 0-AME4k, RAek.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

—
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